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‘| Gasoline Vehicle

T

When ordering parts, please specify the model and serial number of the product.
* Indicates a component that is not available as an individual part.
G** Indicates consult Customer Service Department for additional information.

ACCELERATOR LINKAGE |

ITEM PART NO. 1 2 3 4 5 DESCRIPTION QTY.
61 25702-G01 GOVERNOR PIVOT BRACKET ASSEMBLY (INCLUDES ITEMS 62 - 64)....... 1
62 14390-G1 NUT, LOCK, 3/8 - 24.......eeeeeeerteecertte e ere e s snssst s st e see e st 1
63 25655-G01 BRACKET, BELLCRANK ......ccoeterreeieeeereeeeentee s stsest s e e eee e 1
64 25763-G01 PIVOT, GOVERNOR ..ottt se s e e st tees e seseeeeeaeas 1
65
66 00565-G8 WASHER, LOCK, 5/16....cciiieireieciereieeseeeteieescee st st eeeneeset e ceeesesassenesssnesand 2
67 00276-G6 BOLT, 5/16 = 24 X 3/4 LG ..ceeeeeeeereeeerecrsereresseserssne st s se st es e e e e e eane 2
68 00526-G4 NUT, #10 - B2 eeerrretrvetcctsesernersseesstse st e et e s e s s ae s neseneeee s assenesaseessneen 2
69 25737-G03 LINKAGE ROD, GOVERNOR..........ooocteeieceenreeteeieseceesr et sestse e et eese e seeeeen 1
70 25737-G01 LINKAGE ROD, CARBURETOR (COMPLETE) .....ccoevtveieeerecrenreeree e 1
71 25737-G02 LINKAGE ROD, THROTTLE (COMPLETE) .......ccoevmririerineieeerecereee e eeee e 1
72 14390-G1 NUT, LOCK, 3/8 = 24 ... eereeseeerteeteeereestseretssstee s sesese s s esessesse e ssaneeeneenn 1
73 24465-G1 SOCKET, BALLJOINT ...ttt ceerrrrere e rceesesnertrcseeesesssesesssesee st seseneseeeseesmeeend AR
74 25760-G01 BELLCRANK CARBURETOR LINKAGE ........ccccecovetenteeieeecree e 1
75 00414-G8 BOLT, 174 - 20 X 1 LG oeecerreeereeeeeereeieverreenestesessesessressessssssmseneeseoesseneseeeese e 2
76 72197-GO1 PIVOT BRACKET ....oeieeceneeeeeie e rertssessanes e eestesrasebaesenssanssss sessesssssaeenees 1
77 14390-G4 NUT, LOCK, 1/4 - 20 ...ttt ie st sees e csansas e esessas st e b s s e aee 2
78 00715-G2 BOLT, 5/16 - 18 X B/4A LG cveiieeieeecceeeceeetreetc e e eeeete st s e s e e s eenee e 4
79 25693-G04 CHOKE CONTROL ASSEMBLY, COMPLETE (WITH NUTS) .....ccovevemecrineanen. 1
80 00568-G4 WASHER, LOCK, 9/16....cctiieitiieeirrrrieceeerieesteessnessnesseresssessst e eneessstassenenaseeenen 1
81 00545-G4 NUT, 9716 = 18 . ettt rt e e e bessess st st s e e e e 1
82 00544-G4 NUT, B5/18 = 24 .....oeetesetretesrtrssee e senrsesteseses s e e se s ss e sar s sa e s s enennessnenesanees 2
83 26728-G01 BRACKET, CHOKE........ oottt rtee e s e rrenesets e sns s s s enessrssane 1
84 12064-G3 PUSHNUT, B/16 ... iercreerresveeiieteiterieseesessseressesessesssesenessssssss s seessssnessneens 1
85
86 72154-GO1 ADAPTER, CHOKE CABLE.........ccooceiiteriirecetenreectteesteeereseeessesssss s eeeseeessnnenns 1
87 72155-G01 RETAINER, ADAPTER .......ooiiieierntreircsreettsesteesre e eseesntse s s ne s st e e e an 1
88 70135-G01 COVER, PEDAL PIVOT ...t seitniinrcrnressssessseessessser s sbe s sss s e eessmessmnneson 1
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